
Central Coast Council  P: 1300 463 954  W: centralcoast.nsw.gov.au 

Wyong Administration Building: 2 Hely St / PO Box 20, Wyong NSW 2259  

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

Review of Central Coast 

Council water prices – 

response to IPART’s draft 

report and decisions 

 

13/04/2022 

 

 

 

Approved by:  

Date of approval:  

Reference No: 

Review date: 

David Farmer Chief Executive Officer 

14 April 2022 

D15126316 

13 April 2022 



 

2 

 

Table of Contents 

 

1 Executive summary ..................................................................................................................................................... 8 

1.1 Improving performance ................................................................................................................................... 8 
[...]
central coast water supply. The introduction of the WSP environmental flow conditions would have 

affected the extractions from Wyong River. The weir on Wyong River being close to the tidal limit 

and extractions will affect short sections of the river/creek downstream of the weir. Wyong River is 

a major tributary of Tuggerah Lakes and changes in flow may affect water quality in the lakes. 

https://legislation.nsw.gov.au/view/html/inforce/current/sl-2009-0346


 

 Review of Central Coast Council water prices – CCC response to draft report  

104 

 

Extensive water supply system simulation modelling work was carried out to understand the 

impact of proposed environmental flow changes and alternative strategies. Extracting more water 

in flows and lesser in low to medium flows was selected to be a win-win option for both the 

environment and water supply system. The additional flows harvested during high flow events 

were proposed to be transferred to Mangrove Creek Dam via Mardi Dam. 

Mangrove Creek Dam (MCD) which defines the security of the Central Coast water supply system 

has a small catchment relative to its storage capacity and was originally designed to be 

supplemented by additional inflows from neighbouring catchments. Two of the various options 

considered in Water Plan 2050 were linking MCD by constructing new weir in upper reach (near 

the Bunning Creek Tunnel portal) of Wyong River and linking existing weir at Wyong River. It was 

resolved to adopt the latter option which involved construction of: 

• a new pumping station on lower Wyong River Weir and duplication of the pipeline to 

Mardi Dam 

• a new pumping station at Mardi Dam and pipeline from Mardi to Mangrove Creek 

Dam 

The key features of the transfer system include: 

• ability to harvest more water from the Wyong River and Ourimbah Creek during medium to 

high flows 

• ability to increase storage levels of Mangrove Creek Dam using excess water from 

Wyong River and Ourimbah Creek 

• enhanced environmental flows in the Wyong River during low flows 

• improved aquatic ecology in Wyong River with the end of water releases from 

Boomerang Creek Tunnel to the upper Wyong River, i.e. return to natural flow regime 

to Wyong River downstream 

• good integration with current and future elements of the Central Coast water supply scheme 

and Hunter Water. 

The proposed pipelines and pump stations were completed by the mid of 2011 and CCC Water is 

required to extract raw water from the Wyong River (for transfer to Mardi Dam for storage) during 

higher flow events (typically poorer water quality) rather than lower flow events as a result of a 

major update to the Central Coast Water Sharing Plan (2009) as previously determined by the 

NSW State Government. The updated Water Sharing Plan was prepared following a number of 

ecological studies and in consideration of various competing objectives. The new Wyong River 

pumpstation was designed to achieve compliance with the revised extraction rules. 

• The pipeline augmentation and the modified access rules have provided desired 

environmental benefits for Wyong River and Tuggerah Lakes along with helping restore the 

water storage levels in MCD. Recently in January 2021 MCD reached record level of 77.2%.  

• As anticipated and evidenced in recent past, post change in extraction rules i.e. extracting 

more during high flows and less in low to medium flows has brought some water quality 

challenges. Higher turbidity laden water pumping to Mardi Dam has increased the frequency 

and length of water quality outages (particularly BGA) from Mardi Dam. 

There were significant processes involved in the original determination of the 2009 Water Sharing 

Plan provisions (setting of environmental flow classes) and significant challenges in seeking to 



 

 Review of Central Coast Council water prices – CCC response to draft report  

105 

 

reverse those environmental outcomes in the favour of water treatment plant process selection at 

the current time. The provisions within the Water Sharing Plan and associated Water Extraction 

Licences are considered to be a fixed constraint that CCC Water must operate within. 

The Department of Planning Industry and Environment (DPIE) reviewed the current Water Sharing 

Plan (2009) in 2021 but have not yet published its outcomes. Review /reversal of extraction rules 

was outside the scope of this review as these are still considered the preferred outcome of the 

Water Sharing Plan process. 

Responses to assessment of project options review 

Solution provided at full output capacity – poorly defined need 

There is significant overlap between this topic and information provided in Section 2. CCC Water 

has demonstrated the need for an upgrade to improve chlorine stability and reduce THM levels 

within the treated water quality. Ongoing impacts to water security are significant when 

considering the average recurring loss of yield and the cost to replace that yield through the 

purified recycled water for drinking scheme and desalination scheme identified in the Central 

Coast Water Security Plan. Derating the existing plant has not been able to properly address these 

risks. 

CCC Water maintains the original nameplate capacity of 160ML/day is the most appropriate 

capacity for the upgraded plant, based on the consideration of future peak day demands and inter 

regional transfer commitments as outlined in Section 2. Adopting capacity of 160ML/day will 

result in a plant that can treat up to 80% of future (2050) predicted peak day demand and 

acknowledges the risk of asset outages that can occur at Somersby WTP and its contributing 

storages. 

Various options not sufficiently investigated 

 

Optimisation of existing process 

 

A number of improvements have been implemented since 2015 aimed at optimising the treatment 

process. These actions have originated from:  

• recommendations from the Investigation and Options Analysis (Hunter H2O, 2015) 

• Review of the treatment process in line with Water Research Australia (WRA)’s 2015 version 

of the Good Practice Guide to the Operation of Drinking Water Supply Systems for the 

Management of Microbial Risk.  

The improvements are presented in the table below. 

 
Table A2 - Improvements implemented since 2015 to optimise the treatment process 

Area Target Action taken 

General Formal training Plant operators hold Certificate IV in water 

treatment as well as dam surveillance 

accreditation. 



 

 Review of Central Coast Council water prices – CCC response to draft report  

106 

 

Area Target Action taken 

Experience appropriate to 

level of risk 

Relationships with consultants are maintained to 

enable advice to be sought in the time required. 

Operator attendance 

during plant operation 

Triggers for plant operation have been adjusted 

to maximise operating hours while operators in 

attendance. 

Raw water 

extraction and 

storage 

Online monitoring at the 

offtake or higher in 

catchment for early 

warning 

Turbidity meter installed at offtake 

Travel time of raw water 

from source to WTP 

Look up table in place for travel time from dam 

to plant at various plant flows 

Offtake points and 

immediate locale regularly 

inspected for sources of 

contamination 

Catchment officer engaged. Regular monitoring 

of weir pools undertaken.  

Ensure effective operation 

of destratification system 

in Dam 

Thermistor chain installed in Mardi Dam to 

monitor temperatures at depth intervals to 

optimise the operation of the destratification 

compressor across the seasons 

Coagulation Well-designed mixing 

system provided 

After 10 years without a flash mixing system, a 

centrifugal pump was installed for mixing. 

Optimum coagulation pH 

is controlled with the 

desirable target range 

Pre-Chlorine dosing installed and pH meter 

relocated from flocculation basin outlet to inlet 

to enable pH to be controlled by CO2 dose from 

a pH meter target. 

Optimum coagulation pH 

is controlled with the 

desirable target range 

Enhanced coagulation implemented to improve 

Dissolved Organic Carbon (DOC) removal. 

Post coagulation 

concentration of soluble 

aluminium or Iron is <0.1 

mg/l 

Installation of pre-Chlorine dosing has removed 

the need to utilise excessive alum dosages to 

reduce coagulation pH 

Chemical dosing optimised 

with sufficient time to 

complete the chemical 

reaction process 

PAC dosing point relocated upstream from the 

flash mixing area across the road to just 

downstream of the transfer pump station to 

maximise contact time. 

Filtration Flocs are protected from 

shearing on entry to filters 

Location of pre-filter polymer dosing moved 

from flocculation basin to after inflow to each 

filter 



 

 Review of Central Coast Council water prices – CCC response to draft report  

107 

 

Area Target Action taken 

Filter operation optimised 

to remove pathogens 

Alarm back to SCADA in the case of a failed 

turbidimeter to shutdown filter in case turbidity 

reaches critical level. 

Filter operation optimised Coated media process implemented to achieve 

manganese removal 

Clean bed headloss is 

monitored during 

operation and trended 

Additional monitoring and trending are 

undertaken. 

Ripening period after 

backwashing does not 

exceed the critical turbidity 

limit 

Critical turbidity limits are reflected in filter 

shutdown triggers. 

Filters are drained and a 

surface inspection carried 

out 

Filter surface inspections are carried out monthly 

Disinfection System in place to ensure 

no undisinfected water 

leaves the WTP 

Chlorine meter installed on Clearwater tank inlet 

to control the post-chlorine dose 

Free chlorine residual is 

monitored at the primary 

dosing point using online 

instruments 

Chlorine meter installed on Clearwater tank inlet 

to control the post-chlorine dose 

Equipment and 

instrumentation 

Online monitoring of 

coagulation pH 

pH meter located at the end of the flocculation 

basin relocated to the inlet, allowing a 

duty/standby arrangement. 

Suitable online 

instrumentation 

Fluoride and turbidity instrumentation upgraded. 

Dosing systems are 

adequately maintained 

Lime dosing lines flushed with high 

concentration of chlorine after every plant 

shutdown to clear the lines.  

Water quality 

information 

management 

Critical alarms are 

physically tested using 

where appropriate, using 

out of spec water samples 

Testing is implemented during annual 

calibrations by equipment service provider. 

Regular sampling is carried 

out 

Raw water sampling increased.  

UVa testing introduced to allow trends to be 

established between DOC and UVa. 

Improvement in THM testing process using 

Sodium Thiosulphate to avoid false high results. 

  



 

 Review of Central Coast Council water prices – CCC response to draft report  

108 

 

Catchment-based 

 

As part of implementing CCC Water’s Drinking Water Quality Policy, CCC Water is committed to 

managing and protecting Central Coast drinking water catchments by identifying and managing 

risks through development and planning controls, catchment improvement programs, inspection 

and surveillance, community engagement and education, water quality monitoring and reporting.   

Catchment characteristics 

Mardi Dam receives water from the Mardi Dam, Wyong River and Ourimbah Creek catchments: 

• the Wyong River catchment is the largest of CCC Water’s six drinking water catchments at 

355km2and is an open catchment with 50% in private ownership. Agricultural and peri-urban 

development occurs along the rivers. Minor land uses include cattle pastures, equine 

industries, market gardens, nurseries, citrus orchards, turf farms, villages and community 

facilities and retreats. As CCC Water owns very little land in this catchment, the focus is to 

work with Local Land Services and private landholders to manage their land to ensure a 

healthy catchment 

• the Ourimbah Creek catchment covers an area of 88km2, including significant areas of 

privately-owned bushland. Catchment development is agricultural and peri-urban, mainly 

along the streams with land uses including nurseries, poultry farms, vegetables, protected 

cropping, cattle pastures, market gardens, citrus orchards, and equine industries, as well as a 

sand quarry, waste facility and bird accommodation facility 

• Mardi Dam covers 2km2 and while public access is restricted, private landholders can access 

the dam. 



 

 Review of Central Coast Council water prices – CCC response to draft report  

109 

 

 
Figure A11 - Wyong River and Ourimbah Creek Catchment Land Ownership 

 

Catchment management  

CCC Water has a comprehensive Central Coast Water Supply Catchment Management Plan (CMP) 

dated September 2021. The CMP includes catchment information, previous and proposed catchment 

management activities, and water quality risks along with contributing factors and planned 

mitigations.  

Catchment management activities have been undertaken for many years and CCC Water’s 

commitment demonstrates this will continue into the future.  

The Mardi Dam catchment, incorporating the extensive Wyong River and Ourimbah Creek catchments, 

form the upper catchment of the Tuggerah Lakes system. Due to the importance of the Tuggerah 

Lakes system to the Central Coast, there continues to be much focus on water quality monitoring and 

studies geared towards understanding and improving water quality. CCC Water’s CMP leverages NSW 

Government and CCC Water programs and funding initiatives to progress its commitment to and 

implementation of drinking water catchment management. Recent and current initiatives include: 

5. the Environmental Restoration Fund administered by Greater Sydney Local Land Services, 

currently provides funding for streambank rehabilitation projects 



 

 Review of Central Coast Council water prices – CCC response to draft report  

110 

 

6. the NSW Government-appointed Tuggerah Lakes Expert Panel’s December 2020 report on 

Tuggerah Lakes water quality provided a range of recommendations relating to funding and 

implementation, planning, community education and capacity building and opportunities 

7. DPE have undertaken monitoring at 28 sites in Wyong River and Ourimbah Creek as part of a 

wider freshwater monitoring program for catchment planning and management purposes. 

Report pending. 

Catchment risks and actions 

CCC Water maintains a Risk Register under its Drinking Water Management System and implements 

mitigations to manage a variety of risks in the catchments through a range of relevant mechanisms 

including development controls, fencing programs, pest animal management, bush regeneration and 

weed management, streambank rehabilitation, environmental education programs, water quality 

monitoring and working with other agencies. Risks and mitigations include: 

• On-site sewage management systems (OSSMs): There are over 1,200 registered OSSMs in 

the catchments. Whilst Council has legislative delegations to regulate the installation and 

ongoing management of these systems, landholders also hold responsibility for their 

operation. Faecal contamination of the water supply is a serious risk and Council is enforcing 

more stringent development controls to manage this risk. Council has recently adopted a 

consolidated Development Control Plan (DCP) for OSSMs which automatically rates every 

system in the drinking water catchments as high-risk and therefore requires a comprehensive 

wastewater management report as part of the development application process. The DCP will 

come into force when notified on the NSW Legislation website and will assist in protecting the 

water supply by requiring that all proposed development in the catchment must have a neutral 